



# TEXTILE LABORATORY SERVICES LIMITED

P.O. Box 50, Wharfebank Business Centre, Ilkley Road, OTLEY, LS21 3XD, United Kingdom

Tel: +44 (0)1943 850967 Fax: +44 (0)1943 850965 Email: info@tls-ltd.demon.co.uk

Regd. Office: 3 Victoria Road, Guiseley, England - No.1966147



This is a UKAS accredited test certificate from Textile Laboratory Services [TLS] in PDF format. If confirmation of this certificate is required please fax TLS on [0044][0]1943 850 965

The test report shall not be reproduced except in full, without written approval of the laboratory

## TEST CERTIFICATE 35426/2

Client **Bancroft Soft Furnishings Ltd**  
6 Russell Court Wool Gate Cottingley Business Park Bingley BD16 1PE

### SAMPLE INFORMATION

Fabric Reference **7029 Crib 5 Faux leather Black**

Descriptions are information supplied by the client

Dimensions (approx) **26cm by 140cm full width**

Sample received **1/9/2014**

### Abrasion Resistance

**Test: Abrasion resistance - BS 5690 : 1991 as modified by Annex F of BS 2543:1995**

#### CONDITIONING

All materials used were conditioned for a minimum of 24 hours at nominal 65%RH and 20°C before testing in the same atmosphere

#### TESTING - RESULTS

Test results relate only to the sample tested.

##### 1.1 Colour change

Colour change grade at the number of rubs shown. Colour change grades range from 5 (no change) to 1 (extreme change)

No. rubs	Specimen 1	Specimen 2	Specimen 3	Specimen 4	Mean
6 000	5	5	5	5	5
10 000	4.5	4.5	4.5	4.5	4.5

**Requirements of BS 2543:1995 Specifications for flat woven upholstery fabrics:**

Must be not lower than Grade 3 after number of rubs shown: OD No requirement, LD and GD 6 000, SD and SC 10 000

##### 1.2 Fabric breakdown

No. rubs to end point	Specimen 1	Specimen 2	Specimen 3	Specimen 4	Result
	100 000	100 000	100 000	100 000	100 000

End point type

**Requirements of BS 2543:1995 Specifications for flat woven upholstery fabrics (min rubs to end point)**

LightDomestic LD/O: 15 000      General Domestic GD/O: 20 000      Severe Domestic/General contract SD: 30 000

Occasional Domestic OD:6 000      General Domestic GD/F: 15 000      Severe Contract SC: 40 000

LightDomestic LD/F: 12 000

Note: Pilling and Fuzzing - the normal Martindale Abrasion test exaggerates both pilling and fuzzing. If these are reported in 1.2 above it is suggested that a Pilling test should be done in order to determine whether the fabric is likely to fuzz or pill in use.

Signed:

Checked by:

J. M. Brown C Chem MRSC C Text FTI  
**Managing Director & Authorised Signatory**

Test Certificate No. **35426/2**

5/9/2014

Page 1 of 1